



INSPECTION CERTIFICATE N° 468

BV Job Nr: IDD.TR.1917609.14.A11.Rev01

PROJECT: Load test of Pelitower Stacking Scaffolding System.	Ref: IDD.TR. 1917609.14.A11
BV Client: Pelit İnşaat Kalıp Sistemleri San. ve Tic. A.Ş.– İst./TUR.	P/o nr: N/A (client to BV)
Manufacturer: Pelit İnşaat Kalıp Sistemleri San. ve Tic. A.Ş.– İst./TUR.	P/o nr: N/A (client to Manufacturer)
Inspection requested by: Pelit İnşaat Kalıp Sistemleri San. ve Tic. A.Ş.– İst./TUR.	

SUPPLY / SUBJECT OF INSPECTION	ITEM / TAG Nr	QTY
Witness of Load Test Of Pelitower Stacking Scaffolding System-according to TS EN 12813-Annex B	Tower system	1 Set

Scope of inspection:

- Load Test of Pelitower Stacking Scaffolding System were Performed According to TS EN 12813-AnnexB,. Test results were satisfactory.
- **Reference documents used for inspection:** TS EN 12813 AnnexB and Technical data of Pelit AŞ
- **Place of inspection & date or period:** ISTANBUL – March 30. 2015
- **Marking and stamping:** No.
- **Annexes to this certificate:** Insp. Report of BV and Bogaziçi Üni.Test Report for Pelitower Stacking Scaffolding System .
- **Related IR No:** IR: 1888

The undersigned, inspector to Bureau Veritas, certifies that the hereabove mentioned supply was inspected in conformity with the applicable requirements of the purchase order and the contractual requirements governing the mission entrusted to Bureau Veritas without any remarks.

Inspected by:

Name:Bülent GÜNDÜZGÖREN
Signature:

Date of issue:10.09.2015

Inspection centre: BV Turkey

**Checked by:**

Name: Gürbüz UZUN
Signature:

Distribution: ☒ CLIENT☐ MANUFACTURER